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£ %3K/PARTS LIST 1907

]r;\ld:X f‘;i % Description ifﬁ TE {f
1A | 7000A |RT— Housing 71A 1 6,300
1B 7028A |FRT—H/\— Housing Cover 1 1,060
2 7017 |®F Vb Nut M6 1 150
3 7026 |/\NREES Spring Washer M6 1 16
4 1317 |FEDyv— Flat Washer M6 1 12
5 7022 | LHR—k Support 1 840
6 7007 |O—4&2—F vk Rotor Nut 1 840
7 7005 |[/NTUH— Balancer 1 3,090
8 7027 |6ANRATIEDHRD Set Screw M4x8 2 130,
9 7006 |IN\SH—Lw Tk Balancer shaft 1 1,100
10 4473 |RF7YUY Ball Bearing 6000 2RD 1 780
11 7019 |RRFLLOE® Retaining ring IRTW-26 1 140
12 7008 |IN\SoY—F vy Balancer Cap 1 240
13 7012 |/1SybTL—F Pad Plate 1 550,
14 1134 |[EfEES Washer(No6 A6 2 12
15 7018 |[6AIUFARILE Cap Screw M6x12 1 160,
16 4380 (6T vk Hex Nut M6 1 90
17 7020 [/%ybk Pad 40 x 86 1 2,500
18 2526 |/ \REEE Spring washer M4 3 12
19 5518 | +F TN /hRD Screw M4 x 5 3 90
20 71020 |RUAH—L/N\— Lever 1 800
21 2507 | RTULTEY Spring pin ¢ 3x18 1 60

22A | 71022A |/INIVI TS5 Valve Plug 1 500
23 3323 |0-Uv4 O-Ring P-7 1 70
24 71024 [/N)VTRTYLY Spring 1 160

25A 7060 |[REWRL/NILT Throttle Valve 1 315

26A 2167 |=—KF)O—5— Needle roller ¢ 3X19.8 1 160
27 4362 |REaY Speed controller 1 1,500
28 7015 |RI75— Muffler 1 1,260
29 4368 |0-J4 O-Ring P-10 1 110
30 7011 |E—4—FvvS Housing Cap 1 1,260
31 3310 |(RFPYLY Ball Bearing 62627 1 600
32 7037 |[Uv¥IL—bk Rear End Plate 1 2,500
33 411 | RTYLTEY Spring pin & 2.5x5 2 90
34 7002 |V H— Cylinder 1 5,150
35 7001 |A—A3— Rotor 1 6,180
36 7010 |[R—2 Vane 5 400
37 7009 |AR—H— Spacer 1 210
38 7003 |[ZAVRIL—k Front End Plate 1 2,500
39 3464 | RNFYLY Ball Bearing 60827 1 600
40 7016 [0-Y> 4 0O-Ring AS568-027 1 300
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*Parts may be changed with/without notice.




